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Item Part No. Name Qty Uom NOTES

1 70358 FRONT HOOD, 36", SG, WLDMT 1 EA

2 80271 REAR HOOD ASSY, PRO 42" 1 EA

3 70365 IR IGNITER BRACKET WLDMT 1 EA

4 32441 LIGHT PANEL FOR DUAL
LIGHTS, 36"

1 EA

5 80447 HOOD LIGHT ASSY, DUAL
W/10W BULB

1 EA

6 80971 ROTISS MOTOR ASSEMBLY 1 EA

7 80274 IR PANEL ASSY, 36"
(INCLUDES BURNER)

1 EA

8 35302 THERMOCOUPLE, BURNER, 2" 4 EA

9 32129 SPIT ROD, PRO 36" 1 EA

10 32940 BRACKET, MOUNT, ROTIS
MOTOR

1 EA

11 32110 WARMING SHELF, PRO 36" 1 EA

12 33052 IR  ELECTRODE,  HOT
SURFACE

4 EA

13 31736 END   CAP   FDR   HOOD
HANDLE

2 EA

14 33136 IR  IGNITER   COVER   2010
<27',  36',  42',  54')

1 EA

15 31563 SPIT   FORK,   HEAVY   DUTY,
ALL   SIZES

2 EA

16 33416 ROTISERIE EXTERNAL CORD 1 EA

17 80440 ROTISERIE  JACK+  INTERNAL
HARNESS

1 EA

18 32523 HOOD HANDLE, 36" 1 EA

19 33389 HOOD STOP, LEFT, ALL PRO 1 EA

20 32468 HOOD  STOP,  ALL  PRO 1 EA

21 10158 WOODCHIP TRAY (36", 42") 1 EA

22 31780 EXTENSION   SPRING 2 EA

23 30417 IR   ACCESS   COVER 1 EA

24 33033 FRONT  RETAINING   BKT,,
WARMING   RACK

2 EA

25 33597 LEFT RETAINING BRACKET,
WARMING RACK

1 EA

26 32477 HOOD  BUMPER,  .500  DIA 2 EA

27 32470 BUMPER FOR HOOD STOP,
.750 DIA

2 EA



Item Part No. Name Qty Uom NOTES

28 20055 WHEEL, BALL BERING, SS 6 EA

29 14024 LOCK  NUT,  #8-32,  SIS 7 EA

30 31805 NUT, #8-32, ACORN, SS 4 EA

31 32196 NUT,   ACORN,  #10-24,   SIS 2 EA

32 L14009 NUT, 1/4-20, HEX, SS 2 EA

33 32939 ROTIS,  SPACER 2 EA

34 34510 HOOD SPACER, ALL PRO
SERIES

2 EA

35 30617 SCREW, #6-32 X 1/4, FIP,
STEEL

2 EA

36 34035 BEZEL SCREW, #6-32 x 1/8 PH
PAN

13 EA

37 14014 SCREW  #8-32   x   3/8    PH
TRUSS   HEAD   S/S

9 EA

38 31804 SCREW, #8-32 X 5/8, FHP,
STEEL

4 EA

39 32469 SCREW /HOOD  STOP-#8-32   X
1'   PH  TRUSS  HD

4 EA

40 31782 SCREW, SHLDR, #8-32 X 3/16,
SLTD, SS

4 EA

41 14099 SCREW,  #10-24   X  314  PH
FLAT  HD   SIS

4 EA

42 14013 PIVOT   SCREW,  114-20   X   1°
HEX  DRIVE

2 EA

43 14012 SCREW,   l/  4-20   X  318  PH
TRUSS   HD,   SIS

11 EA

44 31930 BDLT,   HEX  HEAD,  l/  4-20   X
3/8',  S/S

4 EA
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